y

Section: GO - BODYWORK - CAB
BONNET - FRONT PORTION

R6.110
Ref: G0.01.15 (2)

Fig. P/n QTY Name

Notes:

[R6.110] -> 6004

5 0.014.3725.4/30 1 casing

5.6 0.014.2999.0 2 stopper

16 2.0112.207.2 3 screw m 8 p 1.25 x 20
18 2.1310.004.2 6 flat washer 8.4x17
19 0.014.3940.0 1 gasket

20 0.014.4049.0 2 gasket

22 2.1011.105.2 2 nutm 8 p.1.25

32 0.014.1241.0/10 1 rope mm 950

[ K9_G1372_05_0-A-002]

1/1



21 27 28

K9_G1372_05_0-B-002

Section: GO - BODYWORK - CAB
HOOD - SUPPORTS

R6.110
Ref: G0.01.16 (2)

Fig. P/n QTY Name

Notes:

[R6.110]

1 0.014.2935.3/60 1 support

2 0.014.1583.4/40 1 shield

2.1 0.014.1724.3/40 1 support

22 0.014.1734.3/10 1 plate

2.3 0.014.1733.3/30 1 bracket sx/Ih/li

24 0.014.1729.3/30 1 bracket dx/rh/re

2.7 2.1310.006.2 10 flat washer 10.5x21
2.8 2.0114.307.2 10 screw m 10 x 20, d933
3 0.014.3319.0/10 1 cover

6 0.014.9571.4 2 shock absorber

7 06547602 2 bellows

8 04452747 2 spacer

9 2.1310.006.2 7 flat washer 10.5x21
10 2.0112.311.2 3 screw m 10 p.1.5 x 30
11 0.014.3328.0/20 1 shield

13 2.0112.309.2 4 screw m 10 p.1.5 x 25
14 2.0113.319.2 4 screw m 10 p.1.5 x 50
15 2.1475.103.2 4 washer 10.5

17 2.0112.223.2 1 screw m 8 p.1.25x70
18 2.1310.004.2 6 flat washer 8.4x17

21 04450691 2 cap

23 04454185/10 1 support

25 2.6839.066.0/10 1 clamp 16

27 2.0114.005.2 9 screw m 6 p.1.0x 16
28 2.1599.545.2 8 washer 6.5x28x2

1/1



15.15—*

15.16 15.13

K9_G4172_00_0-C-001

Section: GO - BODYWORK - CAB
HOOD - SUPPORTS

R6.110
Ref: G0.01.28 (1)

Fig. P/n QTY Name

Notes:

[R6.110]

15 0.013.2425.4/70 1 interlock

15.1 0.013.0111.3/40 1 support

15.2 0.013.0113.4 1 lock

153 2.0342.309.6 2 screw m 8 p.1.25 x 35
15.4 0.013.6820.0/10 1 small lever
15.7 0.013.2389.2/10 1 pin

15.8 2.4019.773.2/10 1 spring

15.9 04417412 1 cup

15.10 04411370 1 cup

15.11 2.1312.003.3 1 washer 6.6 x 18
15.12 2.1121.003.2 1 self-locking nut
15.13 0.013.2529.3 1 handle

15.15 2.0332.203.2 3 screwm 4 x 10
15.16 2.1310.028.2 3 flat washer
15.17 0.013.4429.0 1 stopper dx/rh/re
15.18 0.013.4431.0 1 stopper sx/IW/1i
15.19 2.0312.702.2 1 screw m 4.0 x 12
15.20 2.1121.001.2 1 self-locking nut

1/1



K9_G4172_00_0-A-001

Section: GO - BODYWORK - CAB

R6.110

Ref: G0.01.36 (1)

HOOD

Fig. P/n QTY Name

Notes:

[R6.110]

1 0.012.9367.8/20 1 upper hood

4 0.013.4290.4/30 1 front hood

5 0.013.3313.2/10 1 grille

6 2.0129.065.0 45 screw m 6 x 14

7 2.1856.004.0 23 rivet 4

8 04452749 2 insulating material
9 0.013.1914.3/10 1 hinge

11 0.013.0881.0/30 1 support

12 2.1559.147.0 4 bushing

13 2.1699.563.0 2 pin 10x70

14 2.0532.003.7 2 grub screw m 5x10
17 0.013.2567.0 1 frame

18 0.014.1709.0/30 1 frame sx/Ib/li

19 0.014.1708.0/20 1 frame dx/rh/re

20 0.014.4372.0 1 sealing section

21 2.6859.108.0 7 clamp

1/1



| K9_G4172_00_0-B-001

Section: GO - BODYWORK - CAB
BONNET - SIDES

R6.110

Ref: G0.01.52 (1)

Fig. P/n QTY Name

Notes:

[R6.110]

2 0.014.2951.4/10 1 left hand side panel
2.1 0.014.0913.8/10 1 left hand side panel
22 0.014.3071.3/10 1 screen

2.3 0.013.3307.0/30 1 grille sx/Ih/li

2.4 0.013.5995.0 1 gasket sx/I/1i

2.5 2.1856.004.0 6 rivet 4

2.6 0.012.9163.0/10 1 gasket sx/Ih/1i

2.7 2.1149.004.2 6 insert m 6

2.8 2.1310.028.2 8 flat washer

2.9 2.0330.204.2 8 screw m 4.0 x 12
2.10 2.6999.053.0 2 clip D5x15

2.11 0.013.2570.0 1 bush

2.12 0.013.2571.0 1 small pin

2.13 2.1430.006.2 1 circlip 5

3 0.014.2950.4/10 1 right hand side panel
3.1 0.014.0919.8/10 1 right hand side panel
32 0.014.3072.3/10 1 air duct

33 0.013.3310.0/30 1 grille dx/rh/re

3.4 0.013.6055.0 1 gasket dx/rh/re

3.5 2.1856.004.0 6 rivet 4

3.6 0.012.9164.0/10 1 gasket dx/rh/re

3.7 2.1149.004.2 6 insert m 6

3.8 2.1310.028.2 8 flat washer

3.9 2.0330.204.2 8 screw m 4.0 x 12
3.10 2.6999.053.0 2 clip D5x15

3.11 0.013.2570.0 1 bush

3.12 0.013.2571.0 1 small pin

3.13 2.1430.006.2 1 circlip 5

1/1



K9_B1573_00_0-A-001

Section: GO - BODYWORK - CAB

PEDAL SUPPORT

R6.110

Ref: G0.01.53 (1)

Fig. P/n QTY Name

Notes:

[R6.110]

1 0.012.8869.3/90 1 support

2 2.0365.305.3 8 screw

3 2.1310.004.2 2 flat washer 8.4x17
4 2.1011.105.2 2 nutm 8 p.1.25

5 4.970.56.075 1.5

1/1



K9_B1572_12_0-A-00

R6.110

Section: GO - BODYWORK - CAB Ref: G0.01.56 (1)
HOOD TO CAB CONNECTION FRAME - FOR TYPES WITH FIXED CAB
Fig. P/n QTY Name

Notes:

- FOR TYPES WITH FIXED CAB [R6.110]

1 0.014.3034.0/30 1 chassis frame
0.014.3565.2 1 plate

1/1



Our support email:

ebooklibonline@outlook.com


https://www.ebooklibonline.com/downloads/lamborghini-r6-110-tractor-parts-catalogue-manual-instant-download/



